GREEN AUDIT REPORT

For

GITAM UNIVERSITY

Rushikonda, Visakhapatnam

By
C % NSERVE

Delivering Performance

Conserve Consultants Pvt. Ltd.,

No -181, 2" Floor, 15t Main Road, Nehru Nagar, OMR,
Chennai - 600 096, India.Email: info@conserveconsultants.com
Website: www.conserveconsultants.com

ifjit/ Cx/GITAM-Hydb/Green 00  29.03.22 RKA KGB SVK ‘



mailto:info@conserveconsultants.com

e
CZNSERVE

Delivering Performance

ACKNOWLEDGEMENT

Conserve Consultants Private Limited wishes to thank all the staff,
Management & Technical Team of GITAM UNIVERSITY, VISAKHAPATNAM for the
kind co-operation and assistance extended to our Auditor during the course of the

Green audit.

Energy Consultants

S Vijaya Kumar
[...]
by dedicated faculty and administrative staff. The campus is located in an ideal environment in
the Coromandel coast area near Rushikonda Beach of Bay of Bengal, close to Visakhapatnam
International Airport and at a distance of 15 km from Visakhapatnam Railway Station. The
campus is provided with smart classrooms, laboratories, auditorium, seminar halls, play fields,

student hostels and other student support services.

Visakhapatnam campus consists of Eleven schools: GITAM School of Technology, GITAM School
of Science, GITAM School of Business, GITAM School of Pharmacy, GITAM School of
Architecture, GITAM School of Law, GITAM Institute of Nursing, GITAM School of Humanities
and Social Science, GITAM School of Physiotherapy, Centre for Distance learning, GITAM
institute of Medical Science and Research to impart high quality training in the fields of

Technology and Management in the Vizag of India.

The campus is located near the Seashore of the city. The campus has two Administration blocks,
Thirty three Academic blocks, eight common amenities and facilities, and nearly about Eighty
eight blocks. One spacious library building, Five Staff quarters and twelve hostels. All the
academic departments have adequate number of smart classrooms, staff rooms, seminar halls

well- equipped laboratories, central library, and other facilities.

Page 5 of 41




e
CZNSERVE

Delivering Performance

4. GREEN AUDIT

The main objective of the green audit is to promote the Environment Management and Conservation
in the GITAM University Campus. The purpose of the audit is to identify, quantify, describe and
prioritize framework of Environment Sustainability in compliance with the applicable regulations,

policies and standards.

The main objectives of carrying out Green Audit are:
e To intfroduce and aware students to real concerns of environment and its sustainability
e To secure the environment and cut down the threats posed to human health by analyzing the
pattern and extent of resource use on the campus.
e To establish a baseline data to assess future sustainability by avoiding the interruptions in

environment that are more difficult to handle and their corrections requires high cost.

Green Audit also includes the preliminary analysis and more detailed energy calculations-financial
analysis of proposed Performance Improvement Measures (PIM). The financial analysis provides the
facility team the understanding of the financial benefits in implementing specific Performance
Improvement Measures. Utility bills were collected for three months period to allow the auditor to
evaluate the facility’s energy/demand rate structures and energy usage profiles. A detailed
financial analysis is performed for each measure based on implementation cost estimates; site-
specific operating cost savings, and the customer’s investment criteria. Sufficient detail is provided to

justify project implementation.

5. WATER

Drinking Water for the entire GITAM University Campus are from purchased outside on monthly
basis and RO water sourced from Bore well. For RO plant, flushing and cleaning purpose, water is
sourced from the bore wells. STP Water is used for Irrigation purpose. Bore well water is pumped to
the raw water sump then the OHT at terrace levels. There are totally 25 nos. RO plants with

capacity 250 KLD and 27 nos. Bore wells.

Page 6 of 41




e
CZNSERVE

Delivering Performance

5.1 PERFORMANCE ANALYSIS OF WATER FAUCETS

Water flow is measured in faucets at University’s various blocks toilets and wash basins

S. No. | Description NBC Baseline (LPM) | Actual (LPM)
1 ICT Bhavan Wash basin 1.5 7.2
2 ICT Bhavan Toilet Tap 3 11.7
3 Sir Arthur cotton bhavan — Gents Toilet Wash basin 1.5 6.9
4 Sir Arthur cotton bhavan - Ladies Toilet Tap 3 8.8
5 Institute of Pharmacy — Gents Toilet Tap 3 3.8
6 Institute of Pharmacy — Wash basin 1.5 4.8
7 Institute of Pharmacy — Ladies Toilet Tap 3 8
8 Kokila sadan Wash Basin 1.5 9.4
9 Kokila sadan Toilet 3 15
10 Rabindra Sagar Sadan Wash Basin 1.5 10.1
11 Rabindra Sagar Sadan Bathing Tap 1 3 13
12 Rabindra Sagar Sadan Bathing Tap 2 3 20
13 Rabindra Sagar Sadan Hot water Tap 3 18.5
14 Sadarma Sadan Canteen Wash basin Tap 1 1.5 6.5
15 Sadarma Sadan Canteen Wash basin Tap 2 1.5 12.5
16 Sadarma Sadan Canteen Wash basin Tap 3 1.5 9.6

Comments: Water flow in the faucets and tap are higher (in above highlighted area) compared to the

NBC standard. The baseline standards are as per the NBC 2016 part no: 9 section 1 table — 2.

Page 7 of 41




e
CZNSERVE

Delivering Performance

5.2 WATER NEUTRALITY

Presently fresh water source i.e., bore well and purchased outside waters are used for the entire

building. Sewage Treated water is used only for the Gardening.
Strategies for Water Neutrality:-
da. Low flow aerators.

To reduce the fresh water consumption by installing the aerators for faucets in all guest
rooms, common area restrooms, kitchen etc., this reduces the 40% of water consumption from

the baseline of LEED.

b. Dual Plumbing System.

To reduce the freshwater consumption by installing the dual flush system. This reduces the
fresh water consumption and using the STP treated water & the fresh water consumption is

Zero.

high level

storage
tank

grey
water
supply grey water

collection

grey water
filter

-

Page 8 of 41




e
CZNSERVE

Delivering Performance

c. Native Plant Species.

For landscape STP treated water is used for irrigation. In landscape so many non-native
species like Cynodon Dactylon (Grass) is high water consumption. To reduce the water

consumption by replacing the drought tolerant/xeriscape species.

5.3 WATER QUALITY ANALYSIS

In the University Campus, drinking water is taken from purchased outside by tanker lorry and RO
Plant. Normally, for drinking water daily consumption of the University Campus and Hostel are
approximately 312 Kilo liters is consumed. For Bore wells and RO plants the total dissolved solid

(TDS) level is given below.

Location Water TDS level Temperature in ° C
RO Plant 1( at Cotton bhavan) 44 31.7
RO Plant 2 30 30.8
RO Plant 3 51 30.5
Purchased Water 350 31.3
Bore Well 1 (near Bhatnagar Bhavan) 285 31.4
Bore Well 2 (near IE Bhavan) 295 30.2
Bore Well 3 (near GITAM bhavan) 260 31
Bore Well 4 (near Shanti Sadan) 350 31.5

Page 9 of 41




e
CZNSERVE

Delivering Performance

Bore Well 5
(near GITAM Centre south side on road) 416 314
Bore Well 6 (near Kokila Sadan) 247 29.4
Comments:

As per the WHO recommended drinking water TDS level is < 300. In our campus drinking water TDS

level is within the limit. For Bore well, water treatment system is required to reduce the TDS level.

6. SEWAGE TREATMENT PLANT

In GITAM campus there are 3 nos. of STP are installed. One STP is 500 KLD capacity located at the
Backside of the Sai Baba Temple, 350 KLD capacity located near the Santhi Sadan Hostel and
another one is 300 KLD located near the GIMSR Medical Campus.

The new STP plant 350 KLD Capacity STP is working based on the MBBR (Moving Bed Bio Reactor
Technology). It is an advanced high-rate wastewater treatment process utilizing free-floating media
which houses active biological cells. MBBR system is a hybrid process where attached growth and
suspended growth treatment processes functions simultaneously. The treated water is used for the
gardening purposes. Equipment’s studied and done performance analysis are air blower, transfer

pump & treated water pump.

Oil & grease MBBR Reactor

Collection tank # Bar screen # removal tank # Tank

Gardening ' Treated water tank ' Sludge removal ' Settling tank

Page 10 of 41




CZNSERVE

Delivering Performance

Quality of Treated Water:

Parameters Unit Reuse
PH -- 65-7.5
BOD mg/! <20
COD mg/| <100
Suspended Solids mg/| <40
Oil and Grease mg/| <10

500 KLD STP AT UNIVERSITY’S CAMPUS:-

The 500 KLD Capacity STP is working based on the The effluent from UASBR feed sump can be

pumped to UASB Reactor through a specifically designed distribution pipes. The multiple

distributions ensures uniform distribution of flow throughout the sludge blanket making maximum

rises to the top of Anaerobic reactor along with bio-gas generated and also some sludge particles.

A unique three-phase gas — solid — liquid separator shall be provided at the top to separate out

the gas, liquid and the sludge particles. Gas will be collected in the domes provided at the top. The

liquid overflows through the gutters and suspended solids then separated are allowed to settle

down in the sludge blanket thereby retaining valuable bacterial population. The gas will be carried

Page 11 of 41




e
CZNSERVE

Delivering Performance

through a gas line equipped with safety devices and burnt at the flare stack/collected in gas

holder.

Process Flow Diagram:-

SEWAGE TREATMENT PLANT CAPACITY : 500 KLD

Page 12 of 41




S
CZNSERVE

Delivering Performance

Flow Chart of the Work flow process:-

| sTEP3 FLASH MIXTURE (FM)

After screening out debris and testing raw water, m“mmndﬁdbh
water stream. The mixture is agitated quickly and thoroughly in process called flash mixing.

- STEP 4 UASB REACTOR A
mwmmmmwmﬂ-mn inan b or
decentralized industrial wastewater or black water treatment ng high | of organic poliutants.
STEP S5 AERATION TANK

isthe p of adding air into wastewater to allow aerobic bio-degradation of the
poliutant components. It is an integral part of most biological
STEP 6 LAMELLA CLARIFIER/SECONDARY CLARIFIER
A lamella clarifier is used to solid (sedimentable particies) from liquids. In general,
particles larger than approx. 50 um (and of higher density than the liquid) can be separated by sedimentation.
STEP 7 PRESSURE SAND FILTER (PSF)
% These filters are the most pop for of turbidity from water.

/ 8 ACTIVATED CARBON FILTER (ACF)
h-mdm“w-md cfiv d to contaminants and impurities,

STEP 9 FINAL OUTPUT (ST)

(Treated water)
-

Optimum condition for Anaerobic treatment:-

Oxygen (air) Nil
Temperature 20-42°c
PH 6.5-8.5
Toxic materials Nil

Page 13 of 41




e
CZNSERVE

Delivering Performance

7 RAINWATER HARVESTING SYSTEM

In the GITAM University campus rainwater is collected and recharged to the ground with the help of
a rainwater harvesting pits (RWH) and the pits are located within University Campus. East Campus
of the University with 34 nos. and GIMSR Campus with 10 nos. and total 44 nos. of RWH pits. The
size of RWH pits are 1.2m x 1.2m x 3m with capacity is 4.3 m3. Rainwater trenches are built

according to the slope of the surface level and it connect the roof and non-roof rainwater to

rainwater harvesting pits.

Page 14 of 41




e
CZNSERVE

Delivering Performance

8 WASTE MANAGEMENT SYSTEM

In University campus, separate dry waste and wet waste type of waste collection bins are provided
for collection of waste. All waste generated from the building operation was analyzed. A waste
audit was performed on 16/02/2022 at GITAM UNIVERSITY, Visakhapatnam to identify
opportunities to divert waste streams from landfills and to determine further source reduction

opportunities.

Waste Treatment:

Bio Medical wastes from Hospital is collected, segregated and sent to centralized bin, then it is
collected and treated by “Maridi Eco Friendly Industries” a third party vendor on daily basis. Food
waste is collected from the canteen & other places are collected by “Vadapalli Bhavani” Garbage
pickup a third party vendor on contract basis, then it is collected and treated for Vermi compost. Dry
Waste like (Paper waste, e-waste, Scrap, Plastics etc.) are separated and sent to Visakhapatnam
Municipality for Recycling towards “Swachh Mission of India”. The unit has specific sections where
solid waste is segregated as ‘wet’ and ‘dry’. The organic waste such as dried leaves from
University’s Garden, Nursery and plantation are used for Natural manure production in the
University campus. Thus, GITAM University is a wholesome solution for solid waste management and

the diverted waste list is given below.

Garden
Food wastes Plastic Bio Total
Month Waste, (Dry Waste, Medical Waste. K
Kg leaves), Kg Kg 7 )
Kg
1200 1200
Apr-21 - - -
1200 1200
May-21 - - -
1200 1200
Jun-21 - - -
1200 - - 1200
Jul-21 -
1200 1200
Aug-21 - - -
1200 1200
Sept-21 - - -

Page 15 of 41




P-
C7)NSERVE
Delivering Performance
1200 1200
Oct-21 ] ) -
1200 ] ] 1200
Nov-21 ]
1200
Dec-21 24788 J J 25988
1200
Jan-22 12305 ) ) 13505
1200
Feb-22 14371 ) ) 15571
1200
Mar-22 13445 ) - 14645
Total 64909 14400 - -
Total Wastes 79,309

Page 16 of 41




C7NSERVE

Delivering Performance

Agreement made towards the contribution of Dry and Wet Wastes for Recycling to the third party

vendor “Vadapalli Bhavani” garbage pickup on 22.12.2021

Page 17 of 41




C7NSERVE

Performance

Public Health Certificate from Greater Visakhapatnam Municipal Corporation

Page 18 of 41




e
CZNSERVE

Delivering Performance

Agreement made towards the contribution Bio Medical Wastes for proper disposal to the third party

vendor “Maridi Eco Friendly industries” garbage pickup on 01.04.2021

i This memorandum of understanding is entered into this day 1" April 2021

MEMORANDUM OF UNDERSTANDING

Between

Maridi Eco Industries (Andhra) Pyvt. Ltd., is a company having its registered office at - 50-27-
l 15/4,T.P.T.Colony,Seethammadhara, Visakhapatnam-13 hereinafler referred to as “MARIDI™ and
represented by Mr. B.Shivaji, Executive Director, has set up a Common Waste Treatment facility
. for Bio ~ Medical Waste on the site at Survey No. 314, Kapuluppada Village, Visakhapatnam on
a site allotted by the Municipal Corporation of Visakhapatnam &nd the technical and
environmental consent or establishment issued hy the Andhra Pradesh Pollution Contral Board,
And

. - ad Qearch ,
,Gémw_mwemmﬁer referred 10 as “HCE™represented by
ireetor/General-Manager _ vk (] ﬂaj_%mnm“'ho 15 running a hospital is a 4
“Generator” of Bio - Medical Waste (as defined'in Schedule < | of the Ministry of Environment
i & forests, Government of India Notification Dated 04* April 2016 & hereinafier referred to as
BMW Rules.)

The “HCE" hereby agrees to register as a member with the Common Waste Treatment Facility
§ (CWTF) set up by "MARIDI" who will collect, treat and dispose of the Bio-Medical Waste

generated by the former as per the regulations stipulated by the Pollution Control Board on the
i following terms of reference.

\
“\.‘\ ¢
Med 1\,\\”@1&4‘

oncas b Resonrch

’4 1)) " {
TS A GILTRE leshgie G4 i
W N 5 can

I S Rushibonds Viakhasntnom gt v4)

Page 19 of 41




CZNSERVE

Delivering Performance

Public Health certificate authorized by Greater Visakhapatnam Municipal Corporation

Maridi Eco Industries (Andhra) Pvt. Limited
in Pursuit of Clean Environment
g

o I R e
v-gtrw

S

Certificate of Membership

| This is 10 certify that /s Guibam Toutibule. 6f Medical Scientess; Reseanth Cenlre,

.. . ’ -~
No. of Beds / Clinic Y
The healthcare establishment is a member of Maridi's (Maridi Eco Industries (Andhra) Pvt. Limited)
Common Bio-Medical Waste Treatment Facility at Visakhapatnam.

Maridi is authorized by the Greater Visakhapamam Municipal Corporation and AP Pollution Control
| Board to Colleet, Transport, Treat and safely dispose the bio-medical waste, Maridi has been collecting
bio-medical waste generated from this health care establishment.

i [/
= TR TR 0 et WA
\ \

B. Sivaji

Executive Director

K. R;{malinga Raju

‘ Managing Director M

am

Waste Audit Procedure:

e Woaste auditing was carried out by sorting and measuring the building’s waste over a given
time period, i.e. 24 hours’ time. And Audit team selected a time period of 16t Feb 2022.
e The Audit Team was equipped with all necessary safety and personal protective devices
including safety glasses, respirator masks, coveralls and gloves.
e The Audit team has taken the waste audit form and marked the following types:
o Papers
o Carton boxes
o Tissue paper
O Pet bottles
o Plastic covers
o Printed hard paper
o Food waste

Page 20 of 41




e
CZNSERVE

Delivering Performance

e Each waste type was separated and measured for the weight through a weighing scale. The

values were entered in the waste audit form and compared against the total weight of all